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Declaration

1.This test report (including copy) is invalid if it is without the “Test Stamp”.

2. The partial copy of this test report is invalid.

3. This test report is invalid without all the signatures of the chief surveyor, auditor and approver.

4. This test report is invalid if it is with any altering and rasure.

5. The test results shown this test report relate only to the received samples provided by the client.

6. In China, if this test report without CMA identification, it indicates that the data and results are only for the

internal reference, no any social proof effect.

Guilin CEMT Technology Co., Ltd.
Electrical Materials Quality Supervision and Testing Center of Machinery Industry of China

Address: No.8 Dongcheng Road, Qixing District, Guilin City, Guangxi, China
PC: 541004
Tel: (0086) 773-5603029. 5888294, 5888408 Fax: (0086) 773-5603029

E-mail: postmaster@cemt.org.cn http: // www. cemt.org.cn
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7= i 44 7R FR-ACHE AR 2 AR
Name of sample FR-4C Epoxy Glass Cloth Laminated Sheet
RE B ke al
Type Specifications
5 /804 7= H #1 e
Lot and/or Manufacture | — o —
No. Trademark

JULEE R BEMEIE IR A H

Hihik: VCHEIUL T REX FEAE2 S

JIUJIANG XINXING INSULATION MATERIAL CO..LTD

T RAL Add:No.2:Lianxi Road,Lianxi District,Jiujiang City,Jiangxi Province,China
Client 332005

Bt & N\/Contact: 3%3)l|#/Xunhua Luo

B4 TE/Tel: (0086)18970279478

HE46/E-mail: 8160890@qq.com

HEFE AL
Manufacturer

L EAS B R R R RN, CEMTARIEIESC AL 3R 405 BRI . 38 2 M A0 () e B0 (0 24T .
The above information and samples are provided and confirmed by the client. CEMT shall not:bé responsible for verifying the
accuracy, appropriateness and/or completeness of the information‘provided by the client.

BIPRS00 P Standard sample

Received sample status

B SR H B
Received sample date 2023-leew Test completion date 2023-06-14
gl GB/T1303.2-2009

Test'method

R 2518/ Test conclusions:
SRERATI, N 25 STifE .

A sample of the product was tested, and the test results are only given the measured values.
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Issue Date:
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Chief surveyor: “ﬂ\] ﬁ& Auditgr: ’ Approved by:
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= i 4 #%/Name of sample : FR-ACIF & I B A7 2 KM /FR-4C Epoxy Glass Cloth Laminated Sheet

g
Item

oW 4 e/ T H
Property

=<7
Unit

R

Requirement

R 25 2R

Test result

& M 7 vk
Test method

EHERSHBEE (MM
Flexural strength perpendicular to
laminations(MD)

MPa

549

AT R A TR SR i
Cok O, A

Charpy impact strength parallel to

laminations (Notched, MD)

kJ/m?2

63.3

PR E (Ghm)D
Tensile strength(MD)

MPa

2

ZEHREMRBSEE (90T
2C, 25#% LA M T, 20sZ
FHAKE, ©25mm/d75mmlE
LN

Electric strength perpendicular to
laminations (at 90°C+2°C in 25#
transformer-0il,20s step-by-step
test,®25mm/®75mm cylindrical
electrode)

kV/mm

20.0

FITERGFRE (90C+
2°C, 25#EARMES 20
ZItE, ©130mm/®130mm-F
AR R AR D

Breakdown voltage parallel to
laminations(at 90°C+2C in 25#
transformer 0il,20s step-by-step
test,®130mm/®130mm plate
electrode)

kV

90.0

FHXT LA % (1MHz)
Relative Permittivity(1MHz)

4.84

“82 rBH CHEAH AR, AR
(B BE25mm)

Insulation resistance(Taper pin
electrodes,and the electrode
spacing is 25.0 mm)

5.9x10%"

®Z B (RK24hJ5, 448
AR, HARIAIEE2Smm)
Insulation resistance(After 24h
immersion in‘water, using taper
pin electrodes,and the electrode
spacing is 25.0 mm)

1.3x10*

GB/T 1303.2-2009
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7= il % Ff/Name of sample : FR-ACINE B #5412 JE/FR-4C Epoxy Glass Cloth Laminated Sheet

FFs o W 4 e/ T H B f R RIESES Ko 77 v
Item Property Unit Requirement Test result Test method
FH EEBRE # (CTD _
d Comparative tracking index(CTI) B C1LIe08
10 it g/cm? - 2:00 GB/T 1303.2-2009
Density ' ’
AN % - v
Flammability(Vertical method) Class
#%JE/Remark:

I, B4T-ZEHERBSBRERRRFENEEAN (1.06~1.07) mm;
The thicknessof the specimens for Item 4“Electric strength perpendicular to laminations” test are (1:06~
1.07)mm.

2. BSHUPATIR i 77 i 2 B R 1 R~ <(100.08~100.22) -mm (KD x (25.04~25.13)
mm (%) x (10.50~10:52) mm (&) , HWRAFEA (25.04~25.13) mm;
The'sizes of the specimers for Item 5 “Breakdown voltage parallel to laminations”test aré,(100.08~
100.22)mm (length)x(25.04~25.13)mm (width)>(10.50~10.52)mm (thickness). And the electrode
spacing is (25.04~25.13)mm.

3. BUTMEEE (ZBEZE) "RBRAERT N (12.75712.84) mm (%) x (1.09~1.17) mm
(B
The sizesof the specimens for Item 11“Flammability(Vertical method)” testare (12.75~
12.84)mm(width)*(1.09~1.17)mm(thickness).

4. KT X2 e 1~E9.

The pictures of the tests'and curves are shown'in Fig.1 ~Fig.9.
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7% il 2 FK/Name of sample : FR-4CH @847 )2 F #/FR-4C Epoxy Glass Cloth Ilaminated Sheet
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1 EEHEAZHEERR

Fig.1  Flexural strength perpendicular to laminations test

B2 PHTERESREMHEE (B0, A Rk
Fig.2  Charpyimpact strength parallel to laminations (Notched,MD) test
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7% i 4 7R /Name of sample : FR-4CF 435845 |2 FE#R/FR-AC Epoxy Glass Cloth Iaminated Sheet

.
N

AN

E3  RIEERK
Fig.3  Tensile strength.test

B4 EEERSSEERRS

Fig.4 Electric strength perpendicular to laminations test
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7 i & F/Name of sample : FR-ACHAR I 47 |2 FE#/FR4C Epoxy Glass Cloth I'aminated Sheet

Bs PEREAEEEERR

Fig.5 Breakdown voltage parallel to laminations-test

E6 HMHAR (IMHz) RE
Fig.6  Relative Permittivity(1MHz) test
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7 i 4 FF/Name of sample : FR-4CPAEH 47 )2 K HU/FR-4AC Epoxy Glass Cloth Iiaminated Sheet

7 4 fE R

Fig.7 Insulation resistance' test

S otass Rt @

s AHEEURAEY (CTD RE
Fig.8 Comparative tracking index(CTI) test
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J% i1 4 F%/Name of sample : FR-4CH 8 37547 )2 AU/FRAC Epoxy Glass Cloth Laminated Sheet

LAY

B9 BEHE (FEE KK
Fig9 Flammability(Vertical method) tes

PLF %5 H/End ofiteport



